ERTIFIED MATERIAL TEST REFORT
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_ | CUSTOMER SHIP TO S CUSTOMER BILL 10 GRADE | SHAPE/ SIZE
B} |GERDAU CORSASAPIDECV~  GERDAU CORSAS APIDECY 9251250 Wide Flange Beam /16 X 31#/410 X 46.1
" 102715 KMB 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN ‘
MONTERREY,NL 64290 SN _ LENGTH WEIGHT HEAT/ BATCH
US-ML-MIDLOTHIAN Mexicp CD SAHAGUNHGO 43990 4000™ 248018 59057430/11
300 WARD ROAD Mexico
MIDLOTHIAN, TX 76065 SALES ORDER CUSTOMER MATERIAL N° SPECEICATION / DATE or REVISION
USA ? 570133/000330 ASTHASTIMO7
ASOZ/ASIZM-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AGIASM-11
4501200708 1327-0000081987 14,31.2013
CHEMICAL COMPOSITION . - v
; 3 8 % % % 1 % w
0.08 083 0012 0.039 0.21 0.27 0,08 0.13 0.020 0.011 0.001 0.009 0.001
| CHEMICAL COMPOSITION
CB@;/Aﬁ
(]
0.3
MECHANICAL‘;ROPER’!IE.S v oL
i &8 Mba M £ oL
53.7 68.6 373 475 8.000 200.0
34.0 68.2 370 473 8.000 200.0
MECHANICAL PROPERTIES }
El%lg. Y,"l;,arau
2730 0.784
24.80 0.783
COMMENTS / NOTES

The above figures are certified chemical and physical test Tecords a5 contained i the permanent records of company. “This material, incnding the billets, was melted and wanufactorad in

the USA. CMTR complies with BN 10204 3.1.
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